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Applicant  BENNIC AND COMPANY [JINGY E ELECTRONICS (HUIZHOU) CO., LTD.]
Moo Bk AR N R R PG DY 82 HR(T- R T 3ENE 50 GR/NE)

Address 82, HUI FENG XI S| ROAD,HUIZHOU, GUANG DONG PROVIENCE

PAF RUARZ A o B b A B ol B RO IA

The following sample(s) and sample infor mation was/wer e submitted and identified by/on the behalf of

the client

J it 44 R 7KYe R FH

Final Product Name CEMENT POWER RESISTORS

FE R H 5 2017.12.21

Sample Received Date Dec. 21, 2017

P bzl 59 2017.12.21-2017.12.25

Testing Period Dec. 21, 2017 to Dec. 25, 2017

Tz K FRPE 2 R, X ATHEASFE S R IR (PR), 48(Cd), ZK(Hg), 7SI (Cr(Vv)),

2 WU ZE(PBBS), £ —JKRK(PBDES), 44— H % &(DBP, BBP, DEHP,
DIBP) AT M1 o

Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg),
Hexavalent Chromium(Cr(V1)), Polybrominated Biphenyls(PBBS),
Polybrominated Diphenyl Ethers (PBDEs), Phthalates (DBP, BBP, DEHP,
DIBP) in the submitted sample(s).

LRl L R RS WHZ UL
Test Method/Test Result(s) Pleaserefer to the following page(s).

I W R O

Tested by v N Reviewed by
) 2 i
if/r 9% I#s Eate & 2017.12.25

i v
AR 27 Technical Manager
No. R169561049
Al DA IR RN 5222 DOFT 22 AT B AL = 8 4 5 A A R
ng Integaétiona Group Co.,Ltd. CTI Building, No.4, Liuxian 3rd road, Xin’an Street, Bao’an Digtrict, Shenzhen, PR.China

Hotline: 400-6788-333 www.cti-cert.com E-mail: info@cti-cert.com Complaint call: 0755-33681700  Complaint E-mail: complaint@cti-cert.com
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#5448 Conclusion

A KHETE < gR
Tested Sample According to directive Result
¥k 8 RoHS$54> 2011/65/EU K HAE 1T H54
e (EU) 2015/863 .
. . . 54 PASS
Submitted Sample RoHS Directive 2011/65/EU with

amendment (EU) 2015/863
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TFE 2RI I 25 S99 AL K B RoH S 4-2011/65/EU K HiAE 1] 54 (EU) 2015/863 %K [ FR{E . Pass meansthat the results shown
on the report comply with the limits set by RoHS Directive 2011/65/EU with  amendment (EU) 2015/863.
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¥ No. Sample Name(s)
B
1 .
00 Porcelain case
bR
2 .
00 Porcdlain rods
ey I‘ ey
003 VEE STy

Material quartz sand fills
51 SR SR

004 . ;
Pin-typeiron cap
I RS
005
Insert type money cap
CAERES
006 Resistance wire
FARGRGE
007 Red ink
RO
008 Black ink

IT1H

w.cti-cert.com E-mail: info@cti-cert.com Complaint call: 0755-33681700  Complaint E-mail: complaint@cti-cert.com
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AR Test Method
W 5 U NEWIRES MalAs s
Tested Item(s) Test Method M easured Equipment(s)
£t Lead(Pb) IEC 62321-5:2013 Ed.1.0 ICP-OES
% Cadmium(Cd) IEC 62321-5:2013 Ed.1.0 ICP-OES
K Mercury(Hg) IEC 62321-4:2013 Ed.1.0 ICP-OES
IEC 62321-7-1:2015 UV-Vis
|IEC 62321-7-2:2017 /5% IEC 62321-5:2013 Ed.1.0 31
ANH4% Hexavalent Chromium(Cr(V1)) W B )
UV-VidICP-OES
IEC 62321-7-2:2017 and/or determination of
Total Chromium by IEC 62321-5:2013 Ed.1.0
2 IR Polybrominated
) IEC 62321-6:2015 Ed 1.0 GC-MS
Biphenyls(PBBS)
% I Ik Polybrominated Diphenyl
IEC 62321-6:2015 Ed 1.0 GC-MS
Ethers (PBDES)
A 2K — FR1E Phthalates (DBP, BBP,
IEC 62321-8:2017 GC-MS
DEHP, DIBP)

v.cti-cert.com  E-mail: info@cti-cert.com  Complaint call: 0755-

Lompiaint e-mall: complainti@cti-cert.con
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K45 R Test Result(s)
z 2R
JRATT H Tested Item(s) 2531 Result J7 VR H R ISE{E
001 002 003 MDL Limit
i Lead (Pb) N.D. N.D. N.D. 2mg/kg | 1000 mg/kg
% Cadmium (Cd) N.D. N.D. N.D. 2 mg/kg 100 mg/kg
7k Mercury (Hg) N.D. N.D. N.D. 2mg/kg | 1000 mg/kg
N.D. N.D. N.D. 8mgkg | 1000 mg/kg
INTES H alent Chromi Cr(VI 0.10 nm?
N Hexavalent Chromium (Cr(V1)) ~ ~ B ng/c 1000 mglkg
(LOQ)
& 2R
WATH Tested ltem(s SR Realt g R
004 005 006 MDL Limit
 Lead (Pb) N.D. N.D. N.D. 2mg/kg | 1000 mg/kg
% Cadmium (Cd) N.D. N.D. N.D. 2 mg/kg 100 mg/kg
7k Mercury (Hg) N.D. N.D. N.D. 2mg/kg | 1000 mg/kg
-- - - 8 mg/kg 1000 mg/kg
N Hr# Hexavalent Chromium (Cr(VI { . . XY e
N Hexavalent Chromium (Cr(V1)) NI . \D. 0.10 nug/c 1000 mgkg
(LOQ)
& 2R
WRIH Tested Item(s) R Reaul AERER | R
007 008 MDL Limit
't Lead (Pb) N.D. N.D. 2mg/kg | 1000 mg/kg
% Cadmium (Cd) N.D. N.D. 2 mg/kg 100 mg/kg
7k Mercury (Hg) N.D. N.D. 2 mg/kg 1000 mg/kg
N.D. N.D. 8mgkg | 1000 mgkg
INTES H alent Chromi Cr(VI 0.10 nm?
N Hexavalent Chromium (Cr(V1)) ¢ ~ (ng(g): 1000 mokg

E-mail: info@cti-cert

com

Complaint call: 0755-33
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AT Tested ltem(9 R Resul it | P
oL | 002 | oo03 MDL Limit

ZIREIR Polybrominated Biphenyls(PBBS)

—JRIER Monobromobiphenyl N.D. N.D. N.D. 5 mg/kg

YRR Dibromobipheny! N.D. N.D. N.D. 5 mg/kg

—IRIBEZR Tribromobiphenyl N.D. N.D. N.D. 5 mg/kg

VU REK K Tetrabromobiphenyl N.D. N.D. N.D. 5 mg/kg

FIREEA Pentabromobi phenyl N.D. N.D. N.D. 5 mg/kg

RV . 1000 mg/kg

NIRIEE 2K Hexabromobi phenyl N.D. N.D. N.D. 5 mg/kg

LIRIER Heptabromobiphenyl N.D. N.D. N.D. 5 mg/kg

JUIREEZR Octabromobi phenyl N.D. N.D. N.D. 5 mg/kg

JLIRIER Nonabromobiphenyl N.D. N.D. N.D. 5 mg/kg

IR Decabromobiphenyl N.D. N.D. N.D. 5 mg/kg

BHRILE Tested Item(s) SR Realt it

007 | 008 MDL Limit

ZIREZR Polybrominated Biphenyls(PBBS)

— R Monobromobi phenyl N.D. N.D. 5 mg/kg

YR Dibromobi phenyl N.D. N.D. 5 mg/kg

—IRIBER Tribromobiphenyl N.D. N.D. 5 mg/kg

VU REK A Tetrabromobiphenyl N.D. N.D. 5 mg/kg

FLIRIKAR Pentabromobi phenyl N.D. N.D. 5 mg/kg

Ry : 1000 mg/kg

7SR Hexabromobipheny! N.D. N.D. 5 mg/kg

LRI Heptabromobiphenyl N.D. N.D. 5 mg/kg

JUIREEZR Octabromobi phenyl N.D. N.D. 5 mg/kg

JLIRIER Nonabromobiphenyl N.D. N.D. 5 mg/kg

IR Decabromobiphenyl N.D. N.D. 5 mg/kg

Ra~. Vi

ww.cti-cert.com E-mail: info@cti-cert.com Complaint call: 0755-33681700 Complaint E-mail: complaint@cti-cert.com
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WRINEH Tested Item(s) AR Result ) ki K&{E
oL | 002 | oo03 MDL Limit

Z IR — KWk Polybrominated Diphenyl Ethers (PBDES)

— R Kk Monobromodiphenyl ether N.D. N.D. N.D. 5 mg/kg

YR KT Dibromodipheny! ether N.D. N.D. N.D. 5 mg/kg

— R K[ Tribromodiphenyl ether N.D. N.D. N.D. 5 mg/kg

DUYR — Kk Tetrabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg

FLR 2K Pentabromodi phenyl ether N.D. N.D. N.D. 5 mg/kg 1000 mglkg

7N KTk Hexabromodi pheny! ether N.D. N.D. N.D. 5 mg/kg

7R — K Heptabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg

J\IR KTk Octabromodipheny! ether N.D. N.D. N.D. 5 mg/kg

JLER =K1k Nonabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg

R — 2K Decabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg

WRINEH Tested Item(s) R Trikk R K&{E

007 | 008 MDL Limit

Z IR — KWk Polybrominated Diphenyl Ethers (PBDES)

— R Kk Monobromodiphenyl ether N.D. N.D. 5 mg/kg

YR KT Dibromodiphenyl ether N.D. N.D. 5 mg/kg

— YR KT Tribromodi phenyl ether N.D. N.D. 5 mg/kg

DUYR — Kk Tetrabromodiphenyl ether N.D. N.D. 5 mg/kg

LR K Hi% Pentabromodi pheny! ether N.D. N.D. 5 mg/kg

o — - 1000 mg/kg

7N VR KT Hexabromodi phenyl ether N.D. N.D. 5 mg/kg

‘7R — KT Heptabromodiphenyl ether N.D. N.D. 5 mg/kg

J\IR KTk Octabromodipheny! ether N.D. N.D. 5 mg/kg

JLIR =K1k Nonabromodiphenyl ether N.D. N.D. 5 mg/kg

~+JR — 2K Decabromodiphenyl ether N.D. N.D. 5 mg/kg

N . N7

\ "
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&k Result R
WRINH Tested Item(s) v TR RE
oL | 002 | oo03 MDL Limit
453 —HRHE Phthalates (DBP, BBP, DEHP, DIBP)
AR R T g Di | phth:
P PEGT [ Dibuyl phirelap N.D. N.D. N.D. 50 mg/kg | 1000 mg/kg
(DBP) CAS#:84-74-2
AR R T 3R AL Butyl benzyl
N.D. N.D. N.D. 50 mg/kg | 1000 mg/k
phthalate (BBP) CAS#:85-68-7 mg/kg mo/kg
BRI —(2- 458 Ol
Di-(2-ethylhexyl) phthalate (DEHP) N.D. N.D. N.D. 50 mg/kg | 1000 mg/kg
CASH:117-81-7
AB2E R — 5 T 1§ Diisobutyl
N.D. N.D. N.D. 50 mg/kg | 1000 mg/k
phthalate (DIBP) CASH#:84-69-5 mg/kg mg/kg
. 253 Result o i
W3R H Tested Item(s) AR AERR ) BE
007 ‘ 008 M DL Limit
453 —HRHE Phthalates (DBP, BBP, DEHP, DIBP)
AR — HIR — T lig Dibutyl phthalat
= F]=TE Diugho © N.D. N.D. 50 mg/kg | 1000 mg/kg
(DBP) CAS#:84-74-2
A E R T LSS Buty! |
FE=FRT E TRyl berry N.D. N.D. 50 mg/kg | 1000 mg/kg
phthalate (BBP) CAS#:85-68-7
ARR R —(2- 458 Ol
Di-(2-ethylhexyl) phthalate (DEHP) N.D. N.D. 50 mg/kg | 1000 mg/kg
CASH:117-81-7
Al 44‘: %:B = D I
WA= FR—57T B Diisouty N.D. N.D. 50 mg/kg | 1000 mg/kg
phthalate (DIBP) CAS#:84-69-5

TUIRAEE T BB AR Tested Sample/Part Description

001  [Iff e White ceramic
002
003
004
005
006
007

008

1 £ [ 44 White solid

B0 4 JE 2 Silvery metal wire
£ (31 52 Red ink”
(4 31 58 Black ink®

MK {6 % Gray-white ceramic

E-mail: info@cti-cert.com

WA RO 2 148 Metal with silvery plating
WA IO 2 148 Metal with silvery plating

Compilaint call: 0755-

13681700
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XFFAeE, 88, RN ETREER.

-N.D. = RErH (N TI5 30 R e JERR)

-mg/kg = ppm= F )i —

-LOQ = jEHME, AR E R 0.10 pg/lem?

SVONUYERIR B /N T 0.10 pglem?, RS RKS BN S -

PR AL 265 105°C HERE 2 /N

The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.

-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL or LOQ)

-mg/kg = ppm = parts per million

-LOQ = Limit of Quantification, The LOQ of Hexavalent chromium is 0.10 pg/cm’

-YThe sample is negative for Cr(VI) — The Cr(V1) concentration is below 0.10 ug/cm?. The coating

is considered a non-Cr(V1) based coating.

“*The sample was tested after drying for 2 hours under 105°C.

N f

np g

ww.cti-cert.com  E-mail: info@cti-cert.com  Complaint call: 0755-33681700 Complaint E-mail: complaint@cti-cert.com
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KRR Test Process
1. #% Lead(Pb), # Cadmium(Cd), £ Chrominu(Cr)
FEE R T EaEF = Fcesd] ¥ =]
D e P e S

ot ﬂ

FRZ AL A S B A
B SRR
D= o shitgs Fesidues
Alk=li Fusions Sk
FRIce oS F=EE Tk T Acid Dissoution Filtrmti on
Anf*{jdby {1 Twlaloe up with
T CF{EES deionized ws=ater pr—
T
Solution
2. 7k Mercury(Hg)

FrE&tr ST it B = =20 ML SR TR - AE R R AR R SE AR S

1 crossmr e di gest on wessel

Wivengh sarrgple and placeitina I

2ocdd digesti o res geant

IDigest satrgole in rod o orssmwre

digestion owren

§3§._:?§ ﬂ

- }Eillji Fesidue
A1kali Fas o R
FHICP-OES | ] #oidd T ss olati o Filtration
=5+ =] Tvialce up with
sAnaly=ed by e ond=erd] wmaEter
ICP-OFE = SPELTE
Solution
3. 73\ Hexavalent Chromium(Cr (V1))
(1) 1EC 62321-7-1:2015
HA 385 828 s 455 54 3=k Z=Hi im RS ER RO
Talkke a portionof - Ezxtraction with " Filter and removwve
the sample boiling water the sample
R - . . o 3 E Pl e e
FRUN-Wissr 47 R 0 I 5 VE TR A p
d— A— Adjustthe pH walue
Analyzed by 1TV Wiz Add test soluti on .
of the solution

~g

AW VA ! A |
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(2) IEC 62321-7-2:2017
mESSTEEM || ol R I i A
Weigh sample andplaceit [——7 4 44 digestion reagent [ | Dige st the sam ple
inn a wessel
B EEE HEpHE L
VE 0 R P pH . P AL it i
#dd test solution ] Adiustthe pH value <— C ool and filter
T ofthe solution
B EE A BAEET T IKEE s
Sdiustthe pH walue —— Mlake up with — ﬁniuzdilsﬁ‘ﬁ?is
of the solution delonized water = ¥

4. ZRELI Polybrominated Biphenyls(PBBs), 2R —#Jg Polybrominated Diphenyl Ethers (PBDES)

FrEEFE S TEEX FAHEH.E SR MRS EEHN R
sgh sampleandplace —3 Extracted with "
it itna thimhble organic solv ent Concentrate the extract
FAGC -4 AENERES FL SRR R R E B BN
k— IMalie up with L— Transfer the extractintoa
Analyzed by GO-IWVIS organic solvent wolumetric flask

— H R Phthalates (DBP, BBP, DEHP, DIBP)

FFEF S TEER FA AT N, 5% 7 55 BR FSE S HR
sgh sampleandplace —3 Extracted with "
itina thimhle organic solwent Concentrate the extract
== [aullh ¥ £ 2 o HEEaERIEDE FEEFEIE S EE S
l— Makexup writh |- 1— Transfer the extractintoa
Analyzed by GO-IWVIS organic solvent wolumetric flask

¥
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FE i B - Photo(s) of the sample(s)

¥ Final Product 001
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*** End of Report ***

RSN T TCHEME N RS 7 AN i 24 W) R TS B TE R, AR R 45 RO 2 fh 5T RZe CTI 5],
AFFBIS EBIAIRE -

The test report is effective only with both signature and specialized stamp. The result(s) shown in this report
refer only to the sample(s) tested. Without written approval of CTI, this report can’t be reproduced except in full.

Hotline: 400-6788-333  www.cti-cert.com  E-mail: info@cti-cert.com  Complaint call: 0755-33681700 Complaint E-mail: complaint@cti-cert.com
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